Project No.: 03.14.859.054

Project: Beltway 8 PA Lab Testing
Contract No. DACW64-03-D-0008, Delivery Order No. 0054

Client: United States Army Corps of Engineers
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06-10
2 Gray and tan FAT CLAY with SAND; traces of ferrous CH 223 58 21 37 78.6
nodules and roots
4 Gray and tan FAT CLAY; some calcareous nodules and few| CH 141
ferrous nodules
6 Gray and tan FAT CLAY; traces of ferrous and calcareous CH 227
nodules
8 Gray and tan FAT CLAY; traces of ferrous and calcareous CH 30.9 83 25 58 99.8
nodules
10 |Gray and tan FAT CLAY; few ferrous and calcareous CH 354
nodules
06-11
2 Gray and tan FAT CLAY; traces of ferrous nodules CH 21.0
3 Gray and tan LEAN CLAY with SAND; traces of ferrous and | CL 14.1 41 19 22 71.4
calcareous nodules
4 Gray and tan LEAN CLAY; traces of ferrous and calcareous | CL 18.2
nodules
5 Gray and tan FAT CLAY; few ferrous and calcareous CH 258
nodules
06-12
2 Brown and gray SANDY LEAN CLAY; sand pockets and CL 14.6 112.7 36 16 20 68.0 222 21 3.4 |60 Degree shear
traces of ferrous nodules
3 Tan SANDY LEAN CLAY CL 15.7 110.3 42 20 22 64.7
5 Gray and tan FAT CLAY; traces of ferrous nodules and few | CH 231
calcareous nodules
7 Gray and tan FAT CLAY; traces of ferrous nodules CH 28.2
9 Gray and tan FAT CLAY; traces of ferrous nodules CH 334
1 Gray and tan FAT CLAY; traces of ferrous and calcareous CH 35.1
nodules
13 Gray and reddish-brown FAT CLAY; traces of ferrous and CH 275
calcareous nodules
06-13
1 Gray and reddish-brown FAT CLAY; traces of ferrous and CH 27.7
calcareous nodules
2 Gray and brown SANDY LEAN CLAY: sand pockets, traces | CL 14.2
of ferrous nodules
3 Gray and tan SANDY FAT CLAY; traces of ferrous nodules | CH 15.8
4 Gray and tan FAT CLAY:; traces of ferrous and calcareous CH 311 79 35 44 88.5
nodules, sand seams
5 Gray and tan FAT CLAY; vertical sand seams, traces of CH 249
ferrous and calcareous nodules
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Sample No. 1
Water Content, % 14.6
25 __ | Dry Density, pcf 112.7
8 | Saturation, % 79.6
€ | Void Ratio 0.4958
G 2 1 Diameter, in. 2.85
G Height, in. 5.92
e / Water Content, % 14.6
“15 i 3 Dry Density, pcf 112.7
% v 2 | Saturation, % 79.6
3 % Void Ratio 0.4958
o 1 Diameter, in. 2.85
y Height, in. 5.92
/ Strain rate, %/min. 1.00
0.5 / Back Pressure, psi 0.00
/ Cell Pressure, psi 21.00
0 Fail. Stress, tsf 2.22
0 1.5 3 4.5 6 Strain, % 34
Axial Strain, % Ult. Stress, tsf 1.99
Strain, %
Failure, tsf 3.73
Type of Test: :1 F::lure tsf 1.51
Unconsolidated Undrained 3 i =
Sample Type: Undisturbed Client: United States Army Corps of Engineers
Description: Brown and gray SANDY LEAN
CLAY; sand pockets and traces of ferrous nodules|| Project: Beltway 8 PA Lab Testing
LL= 36 PL= 16 Pl= 20 Contract No. DACW64-03-D-0008, Delivery Order No. 0054
Assumed Specific Gravity= 2.70 Source of Sample: 06-12
Remarks: Sample Number: 2
Failure Type: 60 Degree shear Proj. No.: 03 14.859.054 Date Sampled: 10/5/06
Test Method: ASTM D 2850 TRIAXIAL SHEAR TEST REPORT
Tolunay-Wong Engineers, Inc.
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Total Normal Stress, tsf
Effective Normal Stress, tsf — — —
6 Sample No. 1 2 3
3 Water Content, % 15.7 15.7 15.7
5 T __ | Dry Density, pcf 110.3 1103 1103
8 | Saturation, % 81.9 81.9 81.9
€ |Void Ratio 0.5110 0.5110 0.5110
B 4 Diameter, in. 2.00 2.00 2.00
& . Height, in. 4.19 4.19 4.19
[72]
g [ Water Content, % 17.1 17.1 17.1
» 3 + | Dry Density, pcf 1144 1144 1144
2 ,| @ |Saturation, % 100.0  100.0  100.0
% I/ b Void Ratio 0.4569 0.4569 0.4569
0 2Hf Diameter, in. 197 198 199
J‘Il Height, in. 4.17 4.12 4.08
I/ ¢ | Strain rate, %/min. 0.02 0.02 0.02
1 Eff. Cell Pressure, psi 790 21.80 35.70
f Fail. Stress, tsf 120 251 4.73
Excess Pore Pr., tsf 0.10 0.39 0.16
0 0 5 10 15 20 Strain, % 1.9 1.9 8.2
Al Strain. % Ult. Stress, tsf 1.23 2.51 5.18
Axial Strain, % Excess Pore Pr., tsf 008 039 -0.15
Strain, % 2.0 1.9 15.0
; o, Failure, tsf 1.67 3.69 7.15
Type of Test: 5, Failure, tsf 047  1.18 24l
CU with Pore Pressures
Sample Type: Undisturbed Client: United States Army Corps of Engineers
Description: Tan and light gray SANDY LEAN
CLAY Project: Beltway 8 PA Lab Testing
LL= 42 PL= 20 Pl= 22 Contract No. DACW64-03-D-0008, Delivery Order No. 0054
Specific Gravity= 2.67 Source of Sample: 06-12
Remarks: Sample Number: 3
Test method: ASTM D 4767 Proj. No.: 03.14.859.054 Date Sampled: 10/9/06
Failure type: Bulge TRIAXIAL SHEAR TEST REPORT
Tolunay-Wong Engineers, Inc.




8 8
1 2
I [
| 6 | 6
I |
g . g s
29 29
O 0y
25 2 25 of/
s & /
/)] P n >
(0] [0]
® 0 / ifa) —_
g o= L 0
i |
0% 8% 6% 0% 8% 6%
8 T 8
3 | 4
I |
| 6 | 6
I L |
/
g — o
3 4 5 4
[ n n
n n n u
0y o 0
o+ o~
I 85 2
oo o o®
[7)] > 7)) >
[0 - 0]
§cn =] §o
0 oo e 0
i i
-2 -2
0% 8% 16% 0% 8% 16%
6 Peak Strength
Total Effective
a= 0.07 tsf 0.09 tsf
a= 24.2 deg 25.4 deg
tan o= 0.45 0.48
4
—
i)
& | ==
,,9' /
=
? /’;/”';A
M ~
— = ~
| 1~
==
0/ 2 / £
0 1 2 3 4 5 6

p, tsf

Stress Paths: Total Effective — — —

Client: United States Army Corps of Engineers
Project: Beltway 8 PA Lab Testing
Source of Sample: 06-12 Sample Number: 3

Project No.: 03.14.859.054 TOLUNAY-WONG ENGINEERS, INC.




	06-12A
	06-12B
	06-12C.pdf

